

Certificate of Test

61 3 9551 8744

QUOTE No.: HF07ANF4225

REPORT No.: FNF1182

Copyright CSIRO 2004 ©
Copying or alteration of this certificate without
written authorisation from CSIRO is forbidden.

TEST FOR FLAMMABILITY OF MATERIALS IN ACCORDANCE WITH AS 1530.2-1993

TRADE NAME: FERRARI 702S BLOCKOUT FABRIC 8103

SPONSOR: Innova International Pty Ltd
36-40 Sunmore Close
MOORABBIN EAST VIC

DESCRIPTION OF SAMPLE: The sponsor described the specimen as a PVC coated polyester fabric with carbon interlayer.

Nominal total thickness: 0.65 mm
Nominal mass: 830 g/m²
Colour: white

TEST PROCEDURE: Six (6) samples were tested in accordance with Australian Standard 1530 Part 2 - Test for Flammability of Materials - 1993.

RESULTS: The following were obtained for the specimen:

	Maximum Flame Height	Time for Flame to Reach Top (t)	Area Under Curve (*C.min)
Mean	9.3	n/a	3.8
Coefficient of Variance (%)	12.87	n/a	14.94

From which the following indices were obtained:

SPREAD Factor	SPEED Factor	HEAT Factor	FLAMMABILITY INDEX
1	n/a	1	2

These test results relate only to the behaviour of the test specimens of the material under the particular conditions of test, and are not intended to be the sole criterion for assessing the potential fire hazard for the material in use.

DATE OF TEST: 20 October 2004

Issued on the 20th day of October 2004 without alterations or additions.

Janelle Sinclair
Janelle Sinclair
Testing Officer

Garry E Collins
Garry E Collins
Manager, Fire Testing and Assessments



This laboratory is accredited (Accreditation No. 3632) by the National Association of Testing Authorities, Australia. The tests reported herein have been performed in accordance with its terms of accreditation.



CSIRO Manufacturing & Infrastructure Technology
14 Julius Avenue, Riverside Corporate Park, North Ryde NSW 2113 AUSTRALIA
Telephone: 61 2 9490 5444 Facsimile: 61 2 9490 5555